Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
C. Other actions required by the current permit

Does the Other Requirements or Special Provisions section in the existing permit require
submission of any other information or other required actions? Examples include
Notification of Completion, progress reports, soil monitoring data, etc.

O Yes No

If yes, provide information below on the status of any actions taken to meet the
conditions of an Other Requirement or Special Provision.

Not applicable.

D. Grit and grease treatment
1. Acceptance of grit and grease waste

Does the facility have a grit and/or grease processing facility onsite that treats and
decants or accepts transported loads of grit and grease waste that are discharged
directly to the wastewater treatment plant prior to any treatment?

O Yes No
If No, stop here and continue with Subsection E. Stormwater Management.
2. Grit and grease processing

Describe below how the grit and grease waste is treated at the facility. In your
description, include how and where the grit and grease is introduced to the treatment
works and how it is separated or processed. Provide a flow diagram showing how grit
and grease is processed at the facility.

Not applicable.

3. Grit disposal

Does the facility have a Municipal Solid Waste (MSW) registration or permit for grit
disposal?

O Yes No

If No, contact the TCEQ Municipal Solid Waste team at 512-239-2335. Note: A
registration or permit is required for grit disposal. Grit shall not be combined with
treatment plant sludge. See the instruction booklet for additional information on grit
disposal requirements and restrictions.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 66



Describe the method of grit disposal.

Not applicable.

4. Grease and decanted liquid disposal

Note: A registration or permit is required for grease disposal. Grease shall not be
combined with treatment plant sludge. For more information, contact the TCEQ
Municipal Solid Waste team at 512-239-2335.

Describe how the decant and grease are treated and disposed of after grit separation.

Not applicable.

E. Stormwater management
1. Applicability
Does the facility have a design flow of 1.0 MGD or greater in any phase?
O Yes No
Does the facility have an approved pretreatment program, under 40 CFR Part 4037
O Yes No
If no to both of the above, then skip to Subsection F, Other Wastes Received.
2. MSGP coverage

Is the stormwater runoff from the WWTP and dedicated lands for sewage disposal
currently permitted under the TPDES Multi-Sector General Permit (MSGP), TXR0500007?

O Yes O No

If yes, please provide MSGP Authorization Number and skip to Subsection F, Other
Wastes Received:

TXRO05 Click to enter text. or TXRNE Click to enter text.

If no, do you intend to seek coverage under TXR0500007
O Yes O No
3. Conditional exclusion

Alternatively, do you intend to apply for a conditional exclusion from permitting based
TXR050000 (Multi Sector General Permit) Part II B.2 or TXR050000 (Multi Sector
General Permit) Part V, Sector T 3(b)?

O Yes O No

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 6 of 66



If yes, please explain below then proceed to Subsection F, Other Wastes Received:

Click to enter text.

4. Existing coverage in individual permit

Is your stormwater discharge currently permitted through this individual TPDES or
TLAP permit?

O Yes O No

If yes, provide a description of stormwater runoff management practices at the site
that are authorized in the wastewater permit then skip to Subsection F, Other Wastes
Received.

Click to enter text.

5. Zero stormwater discharge

Do you intend to have no discharge of stormwater via use of evaporation or other
means?

O Yes O No

If yes, explain below then skip to Subsection F. Other Wastes Received.

Click to enter text.

Note: If there is a potential to discharge any stormwater to surface water in the state as
the result of any storm event, then permit coverage is required under the MSGP or an
individual discharge permit. This requirement applies to all areas of facilities with
treatment plants or systems that treat, store, recycle, or reclaim domestic sewage,
wastewater or sewage sludge (including dedicated lands for sewage sludge disposal
located within the onsite property boundaries) that meet the applicability criteria of
above. You have the option of obtaining coverage under the MSGP for direct
discharges, (recommended), or obtaining coverage under this individual permit.

6. Request for coverage in individual permit

Are you requesting coverage of stormwater discharges associated with your treatment
plant under this individual permit?

O Yes O No

If yes, provide a description of stormwater runoff management practices at the site for
which you are requesting authorization in this individual wastewater permit and
describe whether you intend to comingle this discharge with your treated effluent or
discharge it via a separate dedicated stormwater outfall. Please also indicate if you

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 7 of 66



intend to divert stormwater to the treatment plant headworks and indirectly discharge
it to water in the state.

Click to enter text.

Note: Direct stormwater discharges to waters in the state authorized through this
individual permit will require the development and implementation of a stormwater
pollution prevention plan (SWPPP) and will be subject to additional monitoring and
reporting requirements. Indirect discharges of stormwater via headworks recycling will
require compliance with all individual permit requirements including 2-hour peak flow
limitations. All stormwater discharge authorization requests will require additional
information during the technical review of your application.

F. Discharges to the Lake Houston Watershed
Does the facility discharge in the Lake Houston watershed?
Yes O No
If yes, attach a Sewage Sludge Solids Management Plan. See Example 5 in the instructions.
Attachment 6
G. Other wastes received including sludge from other WWTPs and septic waste
1. Acceptance of sludge from other WWTPs
Does or will the facility accept sludge from other treatment plants at the facility site?
O Yes No
If yes, attach sewage sludge solids management plan. See Example 5 of instructions.

In addition, provide the date the plant started or is anticipated to start accepting
sludge, an estimate of monthly sludge acceptance (gallons or millions of gallons), an

estimate of the BOD5 concentration of the sludge, and the design BOD5 concentration
of the influent from the collection system. Also note if this information has or has not
changed since the last permit action.

Not applicable.

Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

2. Acceptance of septic waste
Is the facility accepting or will it accept septic waste?
O Yes X No
If yes, does the facility have a Type V processing unit?
O Yes X No
If yes, does the unit have a Municipal Solid Waste permit?
O Yes No

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 8 of 66



If yes to any of the above, provide the date the plant started or is anticipated to start
accepting septic waste, an estimate of monthly septic waste acceptance (gallons or
millions of gallons), an estimate of the BODs concentration of the septic waste, and the

design BODs5 concentration of the influent from the collection system. Also note if this
information has or has not changed since the last permit action.

Not applicable.

Note: Permits that accept sludge from other wastewater treatment plants may be
required to have influent flow and organic loading monitoring.

3. Acceptance of other wastes (not including septic, grease, grit, or RCRA, CERCLA or
as discharged by 1Us listed in Worksheet 6)

Is or will the facility accept wastes that are not domestic in nature excluding the
categories listed above?

O Yes No

If yes, provide the date that the plant started accepting the waste, an estimate how
much waste is accepted on a monthly basis (gallons or millions of gallons), a
description of the entities generating the waste, and any distinguishing chemical or
other physical characteristic of the waste. Also note if this information has or has not
changed since the last permit action.

Not applicable.

Section 7. Pollutant Analysis of Treated Effluent (Instructions Page

49)
Is the facility in operation?
O Yes X No

If no, this section is not applicable. Proceed to Section 8.

If yes, provide effluent analysis data for the listed pollutants. Wastewater treatment
facilities complete Table 1.0(2). Water treatment facilities discharging filter backwash water,
complete Table 1.0(3). Provide copies of the laboratory results sheets. These tables are not
applicable for a minor amendment without renewal. See the instructions for guidance.

Note: The sample date must be within 1 year of application submission.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 9 of 66



Tablel.0(2) - Pollutant Analysis for Wastewater Treatment Facilities

Pollutant

Average
Conc.

Max
Conc.

No. of
Samples

Sample
Type

Sample
Date/Time

CBODs5, mg/1

Total Suspended Solids, mg/1

Ammonia Nitrogen, mg/1

Nitrate Nitrogen, mg/1

Total Kjeldahl Nitrogen, mg/1

Sulfate, mg/1

Chloride, mg/1

Total Phosphorus, mg/1

pH, standard units

Dissolved Oxygen*, mg/1

Chlorine Residual, mg/1

E.coli (CFU/100ml) freshwater

Entercocci (CFU/100ml)
saltwater

Total Dissolved Solids, mg/1

Electrical Conductivity,
pmohs/cm, t

Oil & Grease, mg/1

Alkalinity (CaCOs)*, mg/1

*TPDES permits only
1TLAP permits only

Tablel.0(3) - Pollutant Analysis for Water Treatment Facilities

Pollutant

Average
Conc.

Max
Conc.

No. of
Samples

Sample
Type

Sample
Date/Time

Total Suspended Solids, mg/1

Total Dissolved Solids, mg/1

pH, standard units

Fluoride, mg/1

Aluminum, mg/1

Alkalinity (CaCO3), mg/1

Section 8.

Facility Operator Name: TBD

Facility Operator's License Classification and Level: TBD

Facility Operator's License Number: TBD

Facility Operator (Instructions Page 49)

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report

Page 10 of 66




Section 9. Sludge and Biosolids Management and Disposal

(Instructions Page 50)

A. WWTP’s Sewage Sludge or Biosolids Management Facility Type
Check all that apply. See instructions for guidance

Design flow>= 1 MGD

Serves >= 10,000 people

Class I Sludge Management Facility (per 40 CFR § 503.9)

Biosolids generator

Biosolids end user - land application (onsite)

Biosolids end user - surface disposal (onsite)

O 0O000aog

Biosolids end user - incinerator (onsite)

B. WWTP’s Sewage Sludge or Biosolids Treatment Process
Check all that apply. See instructions for guidance.

X

Aerobic Digestion

Air Drying (or sludge drying beds)

Lower Temperature Composting

Lime Stabilization

Higher Temperature Composting

Heat Drying

Thermophilic Aerobic Digestion

Beta Ray Irradiation

Gamma Ray Irradiation

Pasteurization

Preliminary Operation (e.g. grinding, de-gritting, blending)
Thickening (e.g. gravity thickening, centrifugation, filter press, vacuum filter)
Sludge Lagoon

Temporary Storage (< 2 years)

Long Term Storage (>= 2 years)

OO0 0OO0ODO0OODoODoOOoOOoGOOoQoaoOoaoa o

Methane or Biogas Recovery

X

Other Treatment Process: Sludge transport to another facility for dewatering and further
processing.

C. Sewage Sludge or Biosolids Management

Provide information on the intended sewage sludge or biosolids management practice. Do
not enter every management practice that you want authorized in the permit, as the

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 11 of 66



permit will authorize all sewage sludge or biosolids management practices listed in the
instructions. Rather indicate the management practice the facility plans to use.

Biosolids Management

Handler or Pathogen Vector .
Management Bulk or Bag Amount (dry . Attraction
h Preparer . . Reduction .
Practice T Container metric tons) p Reduction
ype Options Opti
ption
Other Off-site Not Applicable Class B: PSRP [N/A:
Third-Party Aerobic Trasporrted to
Handler or Digestion another
Preparer facility for
further
processing
Choose an Choose an Choose an Choose an Choose an
item. item. item. item. item.
Choose an Choose an Choose an Choose an Choose an
item. item. item. item. item.

If “Other” is selected for Management Practice, please explain (e.g. monofill or transport to

another WWTP): Transported to another treatment facility for further processing.

D. Disposal site
Disposal site name: To be Determined

TCEQ permit or registration number: Click to enter text.

County where disposal site is located: Click to enter text.

E. Transportation method
Method of transportation (truck, train, pipe, other): Truck
Name of the hauler: To Be Determined

Hauler registration number: Click to enter text.

Sludge is transported as a:

Liquid O semi-liquid semi-solid O solid O

Section 10. Permit Authorization for Sewage Sludge Disposal
(Instructions Page 52)

A. Beneficial use authorization

Does the existing permit include authorization for land application of biosolids for
beneficial use?

O Yes X No

If yes, are you requesting to continue this authorization to land apply biosolids for
beneficial use?

O Yes O No

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 12 of 66



If yes, is the completed Application for Permit for Beneficial Land Use of Sewage Sludge
(TCEQ Form No. 10451) attached to this permit application (see the instructions for
details)?

O Yes O No

B. Sludge processing authorization

Does the existing permit include authorization for any of the following sludge processing,
storage or disposal options?

Sludge Composting O Yes No
Marketing and Distribution of Biosolids O Yes No
Sludge Surface Disposal or Sludge Monofill O Yes No
Temporary storage in sludge lagoons O Yes No

If yes to any of the above sludge options and the applicant is requesting to continue this
authorization, is the completed Domestic Wastewater Permit Application: Sewage Sludge
Technical Report (TCEQ Form No. 10056) attached to this permit application?

O Yes O No

Section 11. Sewage Sludge Lagoons (Instructions Page 53)
Does this facility include sewage sludge lagoons?

O Yes No
If yes, complete the remainder of this section. If no, proceed to Section 12.

A. Location information

The following maps are required to be submitted as part of the application. For each map,
provide the Attachment Number.

e Original General Highway (County) Map:
Attachment: Click to enter text.

e USDA Natural Resources Conservation Service Soil Map:
Attachment: Click to enter text.

¢ Federal Emergency Management Map:
Attachment: Click to enter text.

e Site map:
Attachment: Click to enter text.

Discuss in a description if any of the following exist within the lagoon area. Check all that
apply.

O Overlap a designated 100-year frequency flood plain

O Soils with flooding classification
O Overlap an unstable area
O

Wetlands

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 13 of 66



O Located less than 60 meters from a fault
O None of the above

Attachment: Click to enter text.

If a portion of the lagoon(s) is located within the 100-year frequency flood plain, provide
the protective measures to be utilized including type and size of protective structures:

Click to enter text.

B. Temporary storage information

Provide the results for the pollutant screening of sludge lagoons. These results are in
addition to pollutant results in Section 7 of Technical Report 1.0.

Nitrate Nitrogen, mg/kg: Click to enter text.

Total Kjeldahl Nitrogen, mg/kg: Click to enter text.

Total Nitrogen (=nitrate nitrogen + TKN), mg/kg: Click to enter text.

Phosphorus, mg/kg: Click to enter text.